FUEL SYSTEM

Air Filt]er;?-_.n

3 *x:::; >J
To Crankcase 8
Pulse Fitting 9
a Carb Fuel Tank Assembly includes items 3 - 7 10
To

Carburetor e Carb Fuel Tank Assembly for Fuel Level Sending Unit includes items 4 - 8
@\@ 0 Fuel Tank Assembly includes items 4,5 & 9

@ Fuel Tank Assembly for Fuel Level Sending Unit includes items 4, 5 & 10
@ Fuel Level Sending Unit includes items 14 & 15

@ Nylon Clamp not shown

Page P-1 Service Parts Manual



FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 620180 CARB FUEL TANK ASSEMBLY (includes items 3 = 7) .....cccovoveieeieeiieieeenns 1
2 620182 CARB FUEL TANK ASSEMBLY (use with sending unit) (inc items 4 - 8)....... 1
3 620179 CARB STANDARD FUEL TANK. ... .ot 1
4 70988G01 SIPHON TUBE GROMMET ......oiiiiiiieieee e eiesiee e seeeeeen e e seeenens 1
5 18287G3 SIPHON TUBE ASSEMBLY ..ottt 1
6 606068 ROLLOVER VALVE GROMMET .....ooiiiiiiie et 1
7 606067 ROLLOVER VALVE ..ottt 1
8 607479 CARB STANDARD FUEL TANK FOR USE WITH SENDING UNIT......... 1
9 605701 STANDARD FUEL TANK ...ttt 1
10 605523 STANDARD FUEL TANK FOR USE WITH SENDING UNIT...........c........ 1
11 605521 FUEL TANK ASSEMBLY (includes items 4, 5 & 9).....c.c.ccovvevcvveeeeeeeeiieiienen, 1
12 605704 FUEL TANK ASSEMBLY (use with sending unit) (inc items 4, 5 & 10) .......... 1
13 20048G2 FUEL LEVEL SENDING UNIT (includes items 14 & 15) ......ccoovrviiencninnnns 1
14 * GASKET ..ttt ettt bbbttt e 1
15 * STAINLESS STEEL HEX HEAD SCREW WITH SEALANT, #10-32 X 1/2] 5
16 72229G01 FUEL TANK ADAPTER. ..ottt sttt 1
17 72230G01 FLAT HEAD PHILLIPS SCREW, #6 - 32 X .50 .......coiiiiiiieieiieienie e 2
18
19 72282G01 FUEL FILL CAP ..ottt 1
20 606211 CARB FUEL FILL CAP ...ttt 1
21
22 00438G8 HEX HEAD BOLT, 5/16 = 18 X 1 .ottt 1
23 00559G8 FLAT WASHER, 5/168 ......ciiiiti ettt s 4
24 11098G6 LOCK NUT, B/16 = 18 ... ettt e 3
25 70483G01 SPACER BOLT, 5/16 = 18ttt 1
26
27
28 18292G1 HOSE CLAMP, .50 DIAMETER .......oooiiiiiiiie et 6
29 608014 FUEL SYSTEM HOSE, .251.D. X .50 O.D. X 3.25 LONG.........ccccveieerrriennens 1
30 72084G01 FUEL LINE FILTER ... ettt 1
31 608014 FUEL SYSTEM HOSE, .25 1.D. X .50 O.D. X 8.00 LONG .......cccccvevrerernnne 1

Service Parts Manual Page P-2



FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 27183G01 LOW PRESSURE PULSE LINE, .251.D. X .50 O.D. X 9.00 LONG................ 1
33 607010 PULSE LINE CONNECTOR, .156 1.D. ...ccuuiiiiiiiiiie e 1
34 11391G4 HOSE CLAMP, .25 - B3 DIA ... 2
35 608014 CARB FUEL SYSTEM HOSE, .25 1.D. X .50 O.D. X 26.00 LONG................ 1
36
37 602061 FUEL PUMP ...ttt et e 1
38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75.............. 2
39
40 606310 CARBON CANNISTER MOUNTING BRACKET (CARB ONLY).........cccveenneee. 1
41 10570G11 RIVET, 3/16 DIA X .70 (CARB ONLY) ...t 2
42
43
44 606071 CARBON CANNISTER (CARB ONLYB) ......coocciieiiiiieie e 1
45 606963 HOSE CLAMP, .41 DIA (CARB ONLY)...coiiiiiiiiii e 4

46 28839G01 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 17.00 LONG (CARB) 1
47 28839G01 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 34.00 LONG (CARB) 1

48 | 606404 HOSE TO AIR FILTER FITTING, .156 I.D. WITH 1/8 - 27 NPT (CARB ONLY) | 1
49
50 | 22280G1 BLACK TRIM, 8.25 LONG ........ovveeoeeeeeeeeeeeeeseeeseeseseeeeeeeeseeeseeesees s seseseenes 1
51
52 | 17618G1 NYLON CLAMP ... eeeee e e ees e ee e eeeeee s eeeeseeees 2

Page P-3 Service Parts Manual



FUEL SYSTEM

Notes:

Service Parts Manual Page P-4



